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Stackable Drawer

Assembly Instructions
(1) (1pc) (2) (1pc) (3) (4pcs) (4) (2pcs)

@ (3pc) M6*12 (12pcs) @ Nut (12pcs) Screws (4pcs)
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Assembly Instructions

Note: Set the tabletop upside down on a surface ¥
that won't scratch it before assembling the drawer. |

1. Attachthe Z bracket to the top of the frame
with screws. Make sure that the top of the
bracket goes outward and the bracket extends
a bit further back than the rear of the frame.
(Fig. 1)

For 24" wide For 30" & 36"
work table. wide work table.

(Fig. 1)
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2. Drill holes in the hat channels and attach the
drawer to the table with self-tapping sheet
metal screws. Try this once with the drawer in
the frame to make sure the door will clear the
lip of the table. If it doesn’t, you'll need to shim
with some nuts between the hat channel and
the brackets. Flip the drawer over and align it
where you want to mount it. (Fig. 2)

3. Lineupthe stackable drawers and use the
provided M6*12 screws and nuts to secure
the drawers together. (Fig. 3)

4. Install the undershelf or cross bracing onto
the four legs and secure the set screws. (With
an undershelf, make sure to measure the
height of the drawers so the undershelf can
clear the drawers), (Fig. 4)

(Fig. 3)

C (Fig.2)

(Fig. 4)
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5. Reattach the legs to the tabletop and secure C?

set screws. (Fig. 5)
6. Place the paninside the drawer and insert the
drawer. (Fig. 6)
Final Assembly. (Fig. 7) =

(Fig. 7)
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Cajon Apilable

Guia de Instalacion

(1) (1pc) (2) (1pc) (3) (4pcs) (4) (2pcs)

@ (3pc) M6*12 (12pcs) @ Nut (12pcs) Screws (4pcs)
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Instalacion Del Cajon

Nota: Coloque la superfcie del cajon boca abajo ¥
sobre una superficie que no la raye antes de s 1
ensamblar el cajon. :

1. Fijeelsoporteen Zen laparte superior del
marco con tornillos. Aseglrese de que la parte
superior del soporte apunte hacia afueray que
el soporte se extienda un poco mas alld de la
parte trasera del marco. (Fig. 1)

Paramesade trabajo Para mesa de trabajo
de 24" de ancho. de 30"y 36" de ancho.

(Fig. 1)
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2. Perfore orificios en los canales tipo
sombrero vy fije el cajon ala mesa con tornillos
autorrascantes para ldmina metalica. Pruebe
esto unavez con el cajén colcado en el marco
para asegurarse de que la puerta pase por
encima del borde de la mesa. Si no lo hace,
tendra que usar algunas tuercas para calzarlo
entre el canal tipo sombreroy los soportes.
Voltee el cajony alinéelo en el lugar donde
desea montarlo. (Fig. 2)

3. Alinee los cajones apilables y ultilice los
tornillos y tuercas M6*12 provistos para
para fijar los cajones entre si. (Fig. 3)

4. Instale el entrepano inferior o los refuerzos
cruzados en las cuatro patas y asegure con los
tornillos de fijacion. (Si se ultiliza un entrepano
inferior, aseglrese de medir la altura de los
cajones para que el entrepano pueda pasar
por encima de ellos), (Fig. 4)

FfEE (Fig.2)

(Fig. 4)
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5. Vuelva acolocar las patas en la superficie de la C?

mesay asegulrelas con los tornillos de fijacion.
(Fig.5)
6. Coloque la bandeja dentro del cajon e inserte v
el cajon. (Fig. 6)
Ensamblaje final. (Fig. 7) 3

(Fig. 7)

www.RegencyTablesandSinks.com



